cuT LENGTH LONGER
THAN CAST!NG

625 650

TO LOCK ARM IN
ENGAGED POSlTi

GRIND STOP TO sdn

SEAT .
BULKHEAD

5/16 INSIDE DlA

5/16
DIA,

5/16 DIA.
REF.
NO. PART NO.
1. E27-3110
2. E27~1160
3. E27-3160
4. E27-1240
S. E00-2513
6. E12-3190
7. E27-6160
8. E27-3100
9. E27-1200
10. E00-2517
11. E27-6120
12. E27-5100
13. E27-3120
14. E27-3130
15. E24-5100
16. E24~-1611
17. EQ0-4100
18. E00-6206
19. E24-5110
20. E27-3150
21. E27-3170
22. E27-3180
23. E27-6100
24. E00-2522
25. EQ0-2525
26. E00-2416
27. E00-2531
28. EQ0-2524
29. E00-2514
30. EQ00-2508
31. E12-3230
32. E00-6202
33. E27-6150
34. E27-6191
35. E00-4700
36. E00-3700
37. E00-2505
38. E27-1210
39. E27-2160
40. E27-6131

PART NAME QTY.

TORQUE LINK ARM (MAKE FROM E27-3120)....1
5/16 MALE ROD END.vvervcccnnnnnnnnneoassd
TORQUE LINK GUSSET .125 4130 STL........2
RUBBER INSERT...0cceuveeonnonoannnaansasl
BOLT 5/16 X 1=1/2..00veeeccsconesonnsneal
(REF. P/N) TORQUE LINK BRACKET..........1
ALUMINUM INSERT...00ceveeencensoanaansasl
TORQUE LINK ATTACHMENT TUBE........0000.1
RUBBER WASHER 1/8" THICK...e00uvoesossoo2
BOLT 5/16 X 2.cevvvennsonsoenonnnnaannasl
BUSHING (MAKE FROM E27-3120)............1
CLUTCH ARM CASTING...occooeeesnveconanssl
UTH HANDLE .+ s eetsaeeaneoacsnasasnvosenssl
CLUTCH ENGAGMENT HANDLE.....eevvveooasssl
UPPER ENGINE MOUNT CUP.....ccvvvvunn. o1
RUBBER STRIP..:tvuerenecenncsannnsonansol
1/8 WASHER.......... Ceereeerneeesrenneed2
1/8 X 1/4 ALUMINUM POP RIVET....c00000..2
UPPER FRAME CLEVIS CASTING.......c00....1
IDLER PULLEY BRACE (FROM E27-3120)......1
IDLER ARM WELDMENT.......... R S |
IDLER ARM BUSHING (FROM E27-3120).......1
IDLER PULLEY ASSY:.veeeveeeovrovoscoconnsel
BOLT 5/16 X 3uveeeenceannnn P 1
BOLT 5/16 X 2-1/4 ALL THREAD............1
BOLT 1/4 X 1=3/4.cevveeonncncnnacnennoensl
BOLT 5/16 X 2=1/Gceuueennnerrnnnens ceees2
BOLT 5/16 X 3=1/2.ccuccecnncacnsecannnes
BOLT 5/16 X 1=3/4ucccececncecanvecnanees?
BOLT 5/16 X 1=1/8.cccececcnnnonnn ceesesel
(REF. P/N) CLUTCH PIVOT ARM BRACKET.....1
1/8 X 1/4 STEEL POP RIVET..evveeeeuoseas2
CLUTCH SPRING TUBE WELDMENT.......ce00..1
IDLER PULLEY SPACER...cceveveeccecernaasl
1/2" WASHER. .ecevaneeoncconcccasnnsceseed
1/2" FIBERLOCK NUT..ceuvevonooonnnoconsal
BOLT 5/16 X 7/8uvceecernceecnnaess ceeee2
CLUTCH IDLER SPRING....... Ceereeenranees
5/16 MALE ROD END, TEFLON.....e0eceosaeol
CLUTCH TUBE PISTON..u::eveveeonvcosansssal
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